
SEAT KIT INSTALLATION INSTRUCTIONS
EZGO RXV

INSTALLATION

1. Remove the sweater basket from cart first,leave 
all bolts/nuts on cart for later use.

2. Remove all nuts from backrest cushion cap, 
leave washers on.

3. Install back support angle on the back cushion, use 
above bolts first, make sure all direction is correct  
(backrest cushion / left and right side back support 
angles direction)

4. Bolts on back plate with bottom nuts and 
drill self tapping screws into center holes. 
Part one finished.

BAG# Function Hardware Spec. Qty.
hex bolt 1/4‐1 1/2 4

hex bolt 1/4‐2 1/2 2

flat washer 1/4 12

lock nuts 1/4 6

hex bolt 1/4‐1 4

flat washer 1/4 8

lock nuts 1/4 4

hex bolt 3/8‐1 1/8 4

flat washer 3/8 8

spring washer 3/8 4

nut 3/8 4

hex bolt 1/4‐1 4

flat washer 1/4 4

seat cushion self‐drill screw M4.2*30 6

Clamp 2

hex bolt 1/4‐1 3/4 4

flat washer 1/4 8

lock nut 1/4 2

cap nut 1/4 2

Bracket 2

U Bolt 1

lock nut M6 2

Nut M6 2

R‐4
back cushion

R‐5 grab bar

R‐1 arm tube

R‐2 flip flop frame

R‐3 main bracket



SEAT KIT INSTALLATION INSTRUCTIONS
EZGO RXV

5.  Install two vertical supports on foot plate bracket 
using hardware R‐3.

7. Install back support angle / back cushion / back plate (part 
one installed from step 2‐step 4) on cart's main frame using total 
6 pieces of existing factory bolts/nuts (include left & right). 
Picture shows back support angle only.

8. Install seat cushion on flipping cargo bed using 6 self‐screws from hardware R‐4. Then install flipping 
cargo bed  on vertical supports and back support angles using hardware R‐2. Install arm tube on flipping 
cargo bed and foot plate using hardware R‐1 (longer bolts on foot plate). Install triangle brackets between 
armrest and under foot plate.

9. Hook bag holder wire onto holes on the back of back plate, tied the bag up on it.

6. Install foot plate bracket with vertical 
supports assembly on cart's bagwell area 
using existing factory hardware. Tips: Install 
vertical supports first. 



WůĞĂƐĞ�ƌĞĨĞƌ�ƚŽ�ďĞůŽǁ�ĐŚĂƌƚ�ƚŽ�ŝĚĞŶƚŝĨǇ�ǇŽƵƌ�ŚĂƌĚǁĂƌĞ�ďĂŐη�ƚŽ�ŝŶƐƚĂůů�ŐƌĂď�ďĂƌ͘

�Ăƌƚ SƚǇůĞ ,ĂƌĚǁĂƌĞ �ĂŐη

��GK TyT B‐7

Club Car �S C‐8

zamaha G14‐G22 �‐7

��GK Rys R‐5

Club Car Precedent A‐6

zamaha �rive �‐7

1. First, install the sponge handle onto the grab bar. Separate the clamp and slot the grab bar into the 
opening. Then attach the clamp onto the grab bar angle, use two 1/4‐1 3/4 bolts, four washers and two 
cap nuts to secure. 
Tool required: 7/16 socket wrench, 7/16 spanner

2. Install the grab bar assembly on the foot plate by bolting the lower part of it with the brace welded 
below the foot plate.  Use two 1/4‐1 3/4 bolts,  four washers and two lock nuts. �on͛t tighten. 
Tool required: 7/16 socket wrench, 7/16 spanner

3. Screw M6 nut to U‐bolt all the way down to the last thread. Use U‐bolt to attach the bracket on the grab 
bar tube and attach M6 lock nuts on. The correct position of the U bolt should hold the cargo bed as flat 
and even. Knce position is ok, tighten both lock nuts and nuts. 
Tool required: 10mm spanner

4 .   Then tighten the bolts below the foot plate.

GRAB BAR INSTALLATION INSTRUCTIONS
),76 $// 67EE/E1G RE$R )/,3 6E$7 .,7

Hex bolt 1/4‐1 3/4 4 Clamp 2 Nut M6 2

Flat washer 1/4 8 Bracket 2

Cap nut 1/4 2 U‐Bolt 1

>ock nut 1/4 2 >ock nut M6 2


